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CAUTIONS EQUIPMENT NEEDED

A In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

l Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

M Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control.

- Be sure to use a radio frequency for ground model — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before turning on
the transmitter.

- Always turn on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver’s batteries.
4. Switch on the model and the receiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

H Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.

- The moving parts can cause serious injuries.

- Always turn the model or receiver off and disconnect the batteries before turning off the transmitter, in order to
avoid unexpected movements of your RC model.
1. Turn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter.

- Do not touch the vehicle’s speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.

- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don’t intend
to run the RC model for some time.

- After operating your RC model, batteries become hot, so please be careful when handling.

- In order to prolong the life of your RC model, please keep it free from dirt and grease.

- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

Radio control system
(wheel & trigger type)

Controller
Batteries

Receiver

TOOLS NEEDED TOOLS INCLUDED

° o o o

f I

/

)

9

Modeling Reamer Modeling
scissors knife

Side cutter  Long nose pliers Wrench

Wrench
(1.5mm)  (2mm)

Wrench ~ Wrench
(2.5mm)  (3mm)

Box wrench

o |

—— S
¢ =~
GEAR S
GREASE &
GM51504 GM20220
Gear grease Shock oil

3
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PARTS REFERENCE

GM60061
GA44 front axle housing parts tree

= © ° ° © >
|~ © o o © -
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wy 0|
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GM60062

GA44 rear axle housing parts tree

x1

GM60064

GA44 axle hardware set

GM60063
GA44 axle parts tree

GM60067

11T Bevelgear x2
—| GM60068
33T Bevelgear
GM60069
48P 18T gear x2
J
> "‘
c O g
\’
L
GM60070
GM60072 x1
32P 13T pinion gear 48P 30T gear
] e
2 3
Z I
©
Gl

©)

12mm Wheel hub X4

=

Diff locker x2

GM60071

48P 38T 1st gear (LO) x1

32P 45T Spur gear

GM60080A

x1

/

X
N

|

. O[GSOATIE
|EIADERORER

GM60073

TTR transmission housing parts tree

GM60074

TTR transmission motor mount parts tree

®
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PARTS REFERENCE

000000000 |

000000000

@ LUEREFUTRRECE R C
GM60075 x1 (ADE
GS02 rear cantilever suspension parts tree GM60076

GSO02 side plate parts tree

@:@ooooooo [
G‘:@ooooooo |

GM60077 x1
GS02 shock hoop & body post parts tree

| [©XeYeXeYe)

[I\I

GM60078

GS02 battery tray & cross member parts tree

GM0020078
RSD shock delrin pistons

POR®
I

|

! © @ @ ©

GM60079 X2 GM60084

SD shock parts tree Universal shaft parts tree

®
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PARTS REFERENCE

(2 3N

C‘ [0coo N0 00) D

GM60082

Rock slider & rear cage side parts tree

GM60083

Front tube bumper & Rear cage parts tree

G

=

T

== == = il
e

GM60085

BOM exterior detail parts tree

O
©

©©33©©

GM60023

5.8mm ball parts tree

GM70574
1.0 NRO3 whee! X%

O oo

o o o
[}
GM60081 2
GS02 frame side rail R
GM60081
GS02 frame side rail L >
o
o o o
GM60022 x2 GM70304
M4 5.8mm rod end set Inner foam

x4

v

. “a s
A

GM70304
1.9 MT 1904 off-road tire

®
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PARTS REFERENCE

)

GM60109

O [o]

Velcro strap 16x220mm

CVA drive shaft 64mm x1 GM60102 X2
l: CVA drive coupler
GM60109 X1
CVA drive shaft 92mm
GM60110
[:l ‘ ‘ ‘DI‘ ‘ ‘ © E[Dﬂmm CVA pin retaining ring x2
GM60112 X2
Straight drive shaft 107mm
[T o] Lo | oo
GM60113 x1  GMe60114 -
Transmission shaft 26mm Slipper shaft 46mm
[ P T[] ) (I
GM60115 x1  GM60116 X1 GM60087 x2
Transmission output Transmission output Slipper disk 20x1.5mm
front shaft 25mm rear shaft 63mm
GM60089 X1
Upper link M4x6.8x55mm
GM60097 x2
:D] ‘ ‘ m Shock spring 15.2x61mm
GM60090 X2
| 1
‘ ‘ GM60094 X2
GM60091 2 SD 90mm shock body
X
Upper link M4x6.8x98mm
(I ]
| | GM0020075 X2
Shock shaft 3.5x46.4mm
GM60092 x2
Lower link M4x6.8x100mm
"‘ Q © @
(I Wl
GM60099 X1 GM60101 x2
Panhard rod 86mm Universal joint
GM60100 X1 GM60093 1 GM60119 x4
Panhard rod 86mm 5.8mm ball stud M3x5mm Universal joint drive coupler
‘ ‘ GM60117
GM60100 X1

Steering rod M4x6.8x115mm

GM60086
BOM body x1

5

GM60109 X2
CVA wheel axle shaft 35mm

==

GM60111

Input universal joint 28mm

GM60088

Slipper pad x2
GM60098

Shock spring 16.2x36mm
GM60095 2

SD 67mm shock body

I

x2

GM60096
Shock shaft 3.5x33.9mm

GM60101

Universal joint cup

x1

‘wnwgmade.net

OFF-Ro,

(1

A\l

AD PERFORMANCE
L

==l
==y

JDNUL VAL ILVIWILIN 5%

[5)

+« | OFF-ROAD
k) PERFORMANCE
LTIMATE TRAIL TRUCK 2@

8
bl

GM60086 <1 GM60105

BOM masking tape

BOM decal sheet

x1

GM60104

x1
Foam seal
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PARTS REFERENCE

g

GMA0011

2.5x6mm round head wrench bolt

U

GMA0012

2.5x8mm Round head wrench bolt

I

GMA0013

2.5x10mm Round head wrench bolt

[}

GMA0017

3x6mm Round head wrench bolt

g

GMA0018

3x8mm Round head wrench bolt

i

GMA0019

3x10mm Round head wrench bolt

|

GMA0020

3x12mm Round head wrench bolt

I

GMA0021

3x15mm Round head wrench bolt

(i

GMA0172

3x18mm Round head wrench bolt

(o

GMA0022

3x20mm Round head wrench bolt

(D

GMA0023

3x25mm Round head wrench bolt

(i

GMA0024

3x30mm Round head wrench bolt

[

GMA0057

3x8mm Flat head wrench bolt

[

GMA0058

3x10mm Flat head wrench bolt

GMAO0060

3x15mm Flat head wrench bolt

i

GMAO0211

3x18mm Flat head wrench bolt

[

GMAO0082
2x6mm Wrench bolt

(Jmm

GMA0092
2.5x6mm Wrench bolt

x8

x2

x22

x9

x28

x18

x11

x11

x9

x2

x1

x1

x7

x4

x1

x6

x14

x4

[ o

GMAO0093
2.5x8mm Wrench bolt

GMA0094
2.5x10mm Wrench bolt

[ o

GMAO0095
2.5x12mm Wrench bolt

H::A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I
GMA0109
3x30mm Wrench bolt

H:\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\1

GMAO0121
4x30mm Wrench bolt

)
GMA0126

3x3mm Socket set screw

()
GMA0127

3x4mm Socket set screw

LAY
GMA0131

3x10mm Socket set screw

AN
GMAO0132

3x12mm Socket set screw

FANMANANANANANRNY
GMA0133

3x15mm Socket set screw

LR
GMAO0144

4x15mm Socket set screw

NN
GMA0145

4x20mm Socket set screw

[ —)
GM60103

3x10mm Screw pin
H omao1ss
— M3 Nut

e GMAO0156
@ M3 Nylon lock nut

ED GMA0157

" M4 nylon lock nut

@ GMA0158
3mm Washer
GMAO0159
4mm Washer

x22

x1

x8

x2

x1

x4

x1

x8

x2

x4

x2

x16

x2

x1

x4

x7

x6

x1

GMA0163

GMA0210
4mm conical
spring washer

x4

x3

Ball bearing 5x8x2.5mm

GMA0165

GMA0205

) GMA0167

GMA0169
P3 O-ring

GMA0170
P5 O-ring

GMA0212
7x1 O-ring

@ GMA0160
2mm E-ring
GMA0162
4mm E-ring
GM60033
— Pin 1.5x7.2mm
GM51603
(N— Pin 2x10.3mm
GM60065
— Pin 2x11.4mm

GM50116
R6 snap pin

GMA0213 4

S56 O-ring

/) Ball bearing 10x15x4mm

x17

Ball bearing 5x11x4mm

x6

Ball bearing 8x12x3.5mm

x8

x2

x4

x6

x6

x5

x4

x6

x2

8
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GM60068
33T Bevelgear

GMA0205
Ball bearing 8x12x3.5mm

([

GMAO0082
2x6mm Wrench bolt

x4

x6

GM60067
11T Bevelgear

==

GM60111

Input universal joint 28mm

GMA0160

2mm E-ring

[

GMAO0093
2.5x8mm Wrench bolt

x1

x1

x1

x4

GM60064
Diff locker

S

S
<

x2

GM60061 E), GM60062

GM60068

GM60064

af

/\
PANG,

GMAO0205
8x12x3.5mm

Q
'(((((%

"‘((W GMA0082

2x6mm

GMAO0205
8x12x3.5mm

GMA0205
Ball bearing 8x12x3.5mm

GMA0165

Ball bearing 5x11x4mm

GM60111

GMA01604%

GMAO0205

8x12x3.5mm GMAO0165

5x11x4mm

GM60061 B3

GMAO0093

2.5x8mm

wwwwwwwwwwwww




FRONT AXLE n

(o

GMAO0011 x4
2.5x6mm
Round head wrench bolt

%

(um Q.

GMAO0082 x4
2x6mm Wrench bolt

GMAO0011
2.5x6mm

ST

A Do not over tighten.

& /5

GMA0082

2x6mm

G a
%\O M60061

%\o
~G

) ‘
\kj

GM60064

: $/'\i\

z/ﬂ
/@’

10
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H A\ RIGHT C-HUB CASTER
>

GMA0165 2

Ball bearing 5x11x4mm

GM60063 A3

GMAO0165

5x11x4mm

GMAO0165

5x11x4mm

A\ LEFT SIDE VIEW

VAN
GMA0131 x4

3x10mm Socket set screw

#¥ CAUTION
w\ (T T e

GMA0131

3x10mm

o I | O e

OVER TIGHTEN

O X

1 1 MADE
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FRONT AXLE m

[ —

GM60109

GM60110

CVA drive shaft 64mm x1
(©)1ijmmi
GM60109 X1

CVA drive shaft 92mm

o

GM60109 «2
CVA wheel axle shaft 35mm

GM60110
CVA pin retaining ring x2

O [}

GM60102

CVA drive coupler x2
—)

GM60065

Pin 2x11.4mm x2

@

1

B*GMGOOGS

\
30
AN

GM60110

GM60109
GM60109
GM60102
GM60109
ﬂ/Gmaooss
r\\ GM60109
#§ cauTiON e 5
GM60109 -
/2
GM60102
{o o [T
\g

wwwwwwwwwwwww




GMAO0167
10x15x4mm

GM60023

GMAO0165
5x11x4mm

- I

x4

FRONT AXLE

(o
GMAO0019

3x10mm
Round head wrench bolt

GMAO0165
5x11x4mm
GM60063

GM60023

GMA0019

GMA0167
10x15x4mm

GM60023

GMA0019

3x10mm

GMA0019

3x10mm

OVER TIGHTEN

#¥ CAUTION
O

GM60061 B

GMA0095

2.5x12mm

x2

Ball bearing 5x11x4mm

GMA0165

GMA0167

x2

Ball bearing 10x15x4mm

[

x4

2.5x12mm Wrench bolt

GMA0095

®
ﬁlVIADE W
www.gmade.net
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IR

GM60067
11T Bevelgear GMAO0205

@ 8x12x3.5mm

GM60111

Input universal joint 28mm

x1

GMA0165

5x11x4mm

GMA0160 GM60062 B3

2mm E-ring

GMA0165

Ball bearing 5x11x4mm

GMA0205
Ball bearing 8x12x3.5mm

[

GMA0093 x4
2.5x8mm Wrench bolt

GM60067

x1

GM60062 &)

x1

1 4 MADE
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REAR AXLE m
%\

)

GM60062 A3

A=

A Do not over tighten.

GMAO0011
2.5x6mm

GMAO0082
2x6mm
GMAO0011 x4

2.5x6mm
Round head wrench bolt

[

GMAO0082 x4
2x6mm Wrench bolt

Qm GMA0017 —C )
GMA0017 3x6mm =

3x6mm x2
Round head wrench bolt

GMA0094
2.5x10mm

GM60062 (3

GMAO0094 x1
2.5x10mm Wrench bolt

1 5 A

wwwwwwwwwwwww




REAR AXLE

)

GMA0163

5x8x2.5mm

GMA0165

5x11x4mm

GM60112

x2

Straight drive shaft 107mm

GM60112

GMAO0165

5x11x4mm

GMA0163

5x8x2.5mm

GMA0165

x2

Ball bearing 5x11x4mm

GMA0163

x2

Ball bearing 5x8x2.5mm

GM60063 3

GM60063 3

GMA0131

3x10mm

3x10mm Socket set screw

GMA0131

LY

#¥ CAUTION

(T L=

QY Qe
OVER TIGHTEN

w\ (T

w7 (LI

®
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‘ | |GI\EGO1(:H3 - D GM60113

L

Transmission shaft 26mm

GM60069 4
48P 18T gear

GM60071
48P 38T 1st gear (LO)

6

GMAO0163

5x8x2.5]
GM60033 X8x2.5mm
Pin 1.5x7.2mm

GMA0162 GMA0162—%
4mm E-ring
GMAO0163 Y
Ball bearing x1
5x8x2.5mm
— GM60069
N\ GMA0165 /
(¥ Ball bearing x3 T ®
/) 5x11x4mm
B*GM60033

_ |
15 (T 1 = = oMo
.A"\\\

GM60114
; x1 GMA0162
GM60069 Slipper shaft 46mm @ 4mm E-fing X2

48P 18T gear

— @GMAO162
GMAO0165 et
5x11x4mm GMAO0165 )

5x11x4mm

GMA0165

5x11x4mm

X
-

. GMA0165
) |) Ball bearing X
/  5x11x4mm

GM60073 A

GMA0093
2.5x8mm Wrench bolt
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TRANSMISSION m

©

GM60088 x2 GM60087

Slipper pad Slipper disk 20x1.5mm
SJINIE)
GM60080A 1 GM60088 N
32P 45T Spur gear GM60080A A
GMA0159
© | <
GMA0210 “ GM60087
4mm conical spring washer GM60088 A Fully tighten the nut,
and loosen the nut 1/8 ~ 3/8 of a turn.
GMA0159
@ 4mm Washer x1 GM60087
ot i

GMA0157

M4 nylon lock nut X /@g /(3
GMA0157 ~ () Q )
5o Il
GMA0210
I

\S
GMA0162 4
4mm E-ring Eﬁemsoon

GM60070
48P 30T gear

x1

GM60033

Pin 1.5x7.2mm x1

—/

GMAmezJ’? ‘/é

O -o H |
GM60115

Transmission output
front shaft 25mm

x1

GM60116

GM60070
48P 30T gear

GM60033

x1

GM60033
Pin 1.5x7.2mm

GMAO0162
@ 4mm E-ring x1
N\ GMA0165
)] Ball bearing X2
5x11x4mm

GM60116 ‘ GMAO0165
Transmission output x1 @ 5x11x4mm

—/ x1

GMAO0162 /@

rear shaft 63mm
www.gmade.net



m | | m M

GM60090 x2
Lower link M4x6.8x80mm

(AN
GMA0145 4

4x20mm Socket set screw

,Wcmsoozs (1]
A

KR e g =)

GM60022
(w

\
(i
&
@

GMAO0145
~ 4x20mm

GM60022 E)

Sa GM60090
GM60023 =
GM60022 B)
2\
GMA0145 > (‘
=

\

GM60023 E)
P

GM60022 E) }5

|

Splgleer(l)lr? k8Ia4x6.8x55mm x1

AANRNNAANAANNY

g(%r‘:g’lstiket set screw x2 GM60023 &)

e
S (e
~a GM60089
GM60022 B

GM60023 &)

GMA0145 T~
4x20mm
T—a

1 9 MADE
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REAR LOWER LINK m

A REAR LOWER LINK TOP VIEW

[ ]

[ 1]]

GM60092 X2

Lower link M4x6.8x100mm

AN

GMAO0145 x4

4x20mm Socket set screw

e
W
GM60023 3

GM60022

CK@
‘

GM60023 )

GMA0145

\ 4x20mm
C
<
u

GM60022 B
?K
\
GM60092
@\%‘
GMAO0145
4x20mm
(™
N GM60023 BB
e @/
GM60022 B A
N

REAR UPPER LINK m

A REAR UPPER LINK TOP VIEW

GM60091

Upper link M4x6.8x98mm x2

(ANAAAAANA
GMA0145 4

4x20mm Socket set screw

GM60023

GM60022 B

P
2

GM60023 B}

GMAO0145
4x20mm

“a
GM60091
Q
~ GM60023 BB
GMAO0145 )

4x20mm
e
% )
,
3 GM60022

GM60023 n@

20
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A INSTALL VELCRO STRAP

BEFORE BATTERY TRAY IS INSTALLED.

GMA0020

3x12mm

(

A Servo is not included.

GMAO0018
3x8mm x4
Round head wrench bolt

(o

GMAO0020
3x12mm x4
Round head wrench bolt

©d

GMAO0154
M3 Nut x1
GM60093 1

5.8mm ball stud M3x5mm

D)

A Set to the neutral position
before attaching the servo
horn to the servo.

SERVO HORN

SANWA

JAlg‘tronICS -+—GM60078 B
KO

Hitec -+ GMe0078 3

Futaba —+—GM60078

GMA0018

3x8mm

GMA0018

3x8mm

GM60078 B}

GM60078 A3

GMA0154*@ Gln GMAO0018

3x8mm

GM60093 @

®
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GM60074 B3

GM60073 B3

GM60073

GMAO0211

3x18mm

TRANSMISSION E

[

GMA0211

x4

3x18mm Flat head wrench bolt

22
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(frm

GMAO0017
3x6mm x1
Round head wrench bolt

(jm

GMAO0018
3x8mm x6
Round head wrench bolt

[

GMAO0058 4

3x10mm Flat head wrench bolt X

GMAO0018
3x8mm

Q——

GM60081

s ;

" N\
g\
AN
N

GM60074 B

3x10mm

A0018

> S
Ve =2 AN
1\
‘,‘\é;(_'::‘ég.,é,
(<)
@
S
< 1S
s5
03
-
=]
(=]
3
g 2]
(=]
S
il S
N~
: (O]
o
o
(L)
s
o
. [<°)
m -«
3 (=]
g: i
=2 58
0 o
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MAO0057

G
3

x8mm

%

(jomm

GMAO0017
3x6mm

Rou

nd head wrench bolt

(jrm

GMAO0018

3x8mm
Rou

nd head wrench bolt

(i

GMA0021

3x15mm

Round head wrench bolt

[

GMAO0057

3x8mm Flat head wrench bolt

GMAO0021

3x15mm

GMAO0018
3x8mm

GM60078 B3

24




GMA0018

3x8mm

GMA0172

3x18mm

3x10mm

@\GMAOMQ

4
®

o\
AN

(jrom

GMAO0018

3x8mm

ai=97% 3 e \\\%@A N

x1

o)

y——
I

"ML ¢

© ©
© ©
Tl <
0SHIE .

5 m 000
el

%oo x

yo H 30|

o

1 —
i

I,

)

[

v

™
S =
2 1]
o £ o
gE u
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’ (@)
e
E 3 = 8 :
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@ - o] N~ T =M@ © 5
o o o - o) “1 s M
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SHOCK ABSORBER 30 § A wakex4

Ol

GMA0212

7x1 O-ring x4

GMAO0160

2mm E-ring

GMA0169
@ P3 O-ring x8

(| i)
GM0020075 X2

Shock shaft 3.5x46.4mm

GM60096 x2

Shock shaft 3.5x33.9mm

x2

GM60094
SD 90mm shock body

GM60095

SD 67mm shock body x2

GM60079 BB

=

GMAO0212

P

A /
| ~

n Be careful with
the position of oring

o T

GMO0020078 T (@/

_~ i

@ s

GMA0160 ;
GMO0020075

GM60094 -

;E;

-
| —
—
| —

)

—

w

-

— H
% cTD GM60079
%& i a

& GMA0169
% | |

D

@GMGQWS (4]

EL}—GMA(_HGQ

%Eemsdom a

GM0020078 ¢
/'

GMA0160

) q—((

GM60096

GM60095 |

CE O

@Gmsbom a

IIN\ |

Qo}GMA'meg

és |
GM60079

33

A VAKE X 4 : FRONT & REAR

oy

%

ﬁ

Fill up the cylinder with oil.

<

Slowly move up and down
to remove air bubbles and
fill up the oil.

Ly

=

5 2

i
*

i

Push up the shock shaft
slowly to the top and
close the cap.

27
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SLOWER REBOUND A FASTER REBOUND
AND FASTER COMPRESSION AND SLOWER COMPRESSION

=)

£

"
-

[ e
[

|

- PN -

[
[ e
[

Push up the shock shaft
slowly to the top and
close the cap.

1mm space the cap.

T

" -

i

[

Pull down the shock shaft
slowly to the bottom.

close the cap.

GM60079 B3

GM60079 €
GM60097

GM60079 EED

39

A MAKE X 2 : REAR SHOCK ABSORBER
GM60079 E)
“ GM60079 A3
GM60079 B

> /

GM60079 €D

GM60098

GM60079 EED

28
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GMAO0057

3x8mm

GM60101

GM60084 BB

GM60119

GM60065

GM60101

FRONT UNIVERSAL SHAFT

x1
x1

3x8mm Flat head wrench bolt

[ —
o
—

3x3mm Socket set screw
GM60101

[

GMA0126
GMA0057

1

x1
x1
x1

x1
REAR UNIVERSAL SHAFT

Universal joint drive coupler

—a

3x3mm Socket set screw

Universal joint cup
GM60119
GM60065

Pin 2x11.4mm
GMAO0126

1)

x1

3x8mm Flat head wrench bolt

|

[
GMAO0057

7 N
N
Universal joint cup

(o] ©

[ —
o
—

1

X

GM60101

x1

Universal joint drive coupler

—a

GM60119

x1

GM60065
Pin 2x11.4mm

GM60084 B3

@
P

GMAO0057

3x8mm

®
ﬁlVIADE W
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GMA0126 x2

3x3mm Socket set screw

[

GMA0057 x2

3x8mm Flat head wrench bolt

elie

GM60101 x2

Universal joint

GM60101

Universal joint cup

(o] ©

GM60119 x2
Universal joint drive coupler
—

GM60065
Pin 2x11.4mm x2

Y —)
GM60103 X2

3x10mm Screw pin

GMA0126

3x3mm

GM60119

\

GMA0057 2

3x8mm

N
@»\\\‘\\ GM60084 €3

@
—]
=

&

D N
GM60101

GM60065

GM60103

3x10mm

% GM60119 e
GM60101 GMA0057
Xx8mm
'
GM60084 B3

%GMBOOGS
=

CANTILEVER m

&l
GMA0156
M3 Nylon lock nut

GMAO0172
3x18mm
GM60023 @ GMe60075 B3
A o
¥
GMA0012 x2
2.5x8mm

Round head wrench bolt

(i

GMAO0172
3x18mm x4
Round head wrench bolt

GM60075 B

GM60023 BB

GMA0172

3x18mm

3x18mm

30
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GM60075 (3
GMA0017

A
N <
L
(/
GMAO0019
3x10mm

GMAO0057
GMAO0021
3x15mm

3x8mm

®
ﬁlVIADE W
www.gmade.net

31

=
= 2
n ]
2 5
o
= %// 2
o 4 3
[/ 7
. S © <
m \\// f@A @
Mm N\ A B\ I\ \ D7 0
L (
1
\///
=) v
) \@ o o 5
o E
m%\w z g ) o
05 s > >
Ll
%Mm = ©._
03 7 o
o3 ° ° @ ©
3 oA
N < < N - o — J
X X X X = ®
= (@) 5 ° (@)
m m 2] o©0:0© (o)
= 3 g 5 s e o O °
r_l_L Eel o o @ > o
- G G G B w o
= 5 5 5 E = 5 5
= = s s o = o o o @
= S8 o238 HS 3 5= z _ ©
o o o _ o o o o
ez E 3E: E 3E: g s © /] W\ 0
s§5 sSS5 sSs5 WMM
MGA% TRy O 03 A




e oo 41
(i

GMAO0022
3x20mm

Round head wrench bolt

[

GMA0211

3x18mm Flat head wrench bolt

.
ot

GMAO0156

M3 Nylon lock nut

GMA0211

x2

x2

x2
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REAR AXLE

GMA0024
GMAO0095
2.5x12mm

3x30mm

GM60084 3
GMA0021

3x15mm

GMA0095

2.5x12mm

N\ A
iy A\

)= .
Coeh Mo

N7,
7/

(,

N
'
r/0
Ly

m £ D
.~/4.%J‘ o5 %

33

GMAO0024
3x30mm x1
Round head wrench bolt
GMAO0095 x4
2.5x12mm Wrench bolt
FRONT AXLE 43
GMAO0021
3x15mm x3
Round head wrench bolt



B

FRONT SHOCK ABSORBER

GMA0172

3x18mm

GM60077 EE)

VSR
N i ,, n
\

o
N
(=]
o
b4
=

/

3x12mm

GM60099

GM60023 &)

E e
3
/%\
GM60023 A

GM60023 &)

.

GM60023 A3

>

GMA0020

3x12mm

x2

Round head wrench bolt

GMA0172

3x18mm

2

Round head wrench bolt

PANHARD ROD

x1

GM60099

Panhard rod 86mm
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PANHARD ROD

(i

GMA0021

3x15mm

o

NEX
R R

)
N0

B
s »&0 )
e )

K /, ‘V 'W
Al
A ,(:“V/.\ ‘ A.\.O/\_. q

NN N4 \,\g

SN
/)
)

1
N

S

0s

x1
x1

Round head wrench bolt
3x15mm Flat head wrench bolt

D

GMA0060

GM60022 B3

GMAO0144

4x15mm

“a

@

@
@

=

GM60100

GMAO0145

4x20mm

GM60022 3

GM60023 &)

STEERING ROD

x2

4x15mm Socket set screw
AMAANN AR NY

GMAO0145

AANHAANAANY
GMA0144

x2

4x20mm Socket set screw

GM60100

x1

Steering rod M4x6.8x69m

x1

Steering rod M4x6.8x115mm

GM60100




GMA0021

nd head wrench bolt

STEERINGROD | 48 |
GMAO0021
3x15mm x1
Round head wrench bolt
GMAO0023

3x25mm
Rou

GM60076 B3

A Receiver is not included.

RECEIVER BOX
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GMA0093

2.5x8mm

RECEIVER BOX P

GM60076 B

.\ \ / A
R ( N \\
\ " “ﬂﬂ

IS

Ve X
W f-‘\-ﬂ S+

/g '/ ly ‘
N Q —
)\

O%

N\
\\ S L/

GMA0019

3x10mm

x2

GMA0093

2.5x8mm Wrench bolt

RECEIVER BOX

(g

GMAO0019

3x10mm
Rou

nd head wrench bolt

37



x1

GMAO0213

S56 O-ring

.v./.
“,/
AW\
v \

N

\ ,,,/ ,,,,/ )
v;
\=(#4 &/@
N\ —~
~. p ‘//‘\\/’/
—

£ (b
.\.o C N\

= 2V

Tosake )

X
YO

@\‘
V

/ .

VNN \
\ W
\
\

GMA0019

3x10mm

38

RECEIVER BOX

(i

GMAO0019

3x10mm

Py
Py
<
X

\br;/
§ LV \%

b,
NS o

SO\ —

A\
2N
'Qv A -

GMA0213

Round head wrench bolt



GM60082 @)

GM60082 B3

GMAO0018

3x8mm

NN

T\
"
‘ N

<

ROCK SLIDER
FRONT BUMPER

Round head wrench bolt

GMAO0018

3x8mm
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GMA0170

v

7

GMAO0132

3x12mm

N\
(a

>
)
)

1

GMA0170

2
Y

=

YAVAY
i
VU

(8

/N
-

— VEDS Sty

O\ —
\f.//m‘v'.'

WA AT

GM60077 (3

GMA0132

3x12mm

56 B A MAKE x 4

GM70304

A CA'is not included.

FRONT BODY POST

x2
x2

NN
3x12mm Socket set screw

GMAO0170
P5 O-ring

GMA0132

WHEEL & TIRE

GM70304

GM70574

)

VMLADE
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WHEEL & TIRE

s

GM60064
12mm Wheel hub x2
—/)

GM51603
Pin 2x10.3mm x2

ol

GMAO0157
M4 nylon lock nut x2

A
/4

V.

A

>

(

g

Vi

/)

Q
Vg

N

7

i

A
\

Al

)
%

()

5
-

!
)
d

NS

ML

i

GM5160346

GM60064
12mm Wheel hub x2
—/

GM51603
Pin 2x10.3mm x2

O

GMA0157
M4 nylon lock nut x2

GM51 603—5

2 —

N

A same left & right

A8 >
e

)

GMA0157

41
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REAR CAGE
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BODY CUTTING m




/’I/

BODY MASKING
BODY PAINTING




GM600s5 @

Q)
n
=]
S
g ¢
o 8
m
- % M
B a ==
he; a £ S
@ - S Am
(e}
i) [s2] = X
S Q 03
I} =] N
[a] L
-

A\ LED is not included.

\
W \
\
\
\
\
\

W\ 0%,
N

\
\
)
’
’

LED @5mm GM60085 g

Q
%

FRONT GRILLE

([

x2

2.5x6mm Wrench bolt

GMA0092

®
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GMA0092
2.5x6mm Wrench bolt

[

GMA0093
2.5x8mm Wrench bolt

(frm

GMAO0018
3x8mm
Round head wrench bolt

@ GMAO0158
3mm Washer

x6

GM60085

Js
N7 N
~ NS
~ N
~ So
~ ~
~
~ So
~ ~
~
N ~o
N
N

//et—GM60085 @

<. GMA0093

&' 2.5x8mm

GMAO0092
2.5x6mm

TN &7

GM60085 EI)

46

wwwwwwwwwwwww




CHASSIS & BODY
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GM50116

R6 snap pin




SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GMO0020075 Shock shaft 3.5x46.4mm (2) GM60117 Velcro strap 16x160mm (2)
GMO0020078 RSD shock delrin pistons GM60119 Universal joint drive coupler (2)
GM50116 R6 snap pin (12) GM70304 1.9 MT 1904 Off-road Tires (2)
GM51603 Pin 2x10.3mm (4) GM70574 1.9 NRO3 wheel

GM60022 M4 58mmrodendset ~ mmmmmm oo
GM60023 5.8mm ball parts tree GMA0011 2.5x6mm round head wrench bolt
GM60033 Pin 1.5x7.2mm (4) GMA0012 2.5x8mm round head wrench bolt
GM60061 GA44 front axle housing parts tree GMA0013 2.5x10mm round head wrench bolt
GM60062 GA44 rear axle housing parts tree GMA0017 3x6mm round head wrench bolt
GM60063 GA44 axle parts tree GMA0018 3x8mm round head wrench bolt
GM60064 GA44 axle hardware set GMAO0019 3x10mm round head wrench bolt
GM60065 Pin 2x11.4mm (4) GMA0020 3x12mm round head wrench bolt
GM60067 11T bevel gear GMA0021 3x15mm round head wrench bolt
GM60068 33T bevel gear GMA0022 3x20mm round head wrench bolt
GM60069 48P 18T gear GMA0023 3x25mm round head wrench bolt
GM60070 48P 30T gear GMA0024 3x30mm round head wrench bolt
GM60071 48P 38T 1st gear (LO) GMAO0057 3x8mm flat head wrench bolt
GM60072 32P 13T pinion gear GMAO0058 3x10mm flat head wrench bolt
GM60073 TTR transmission housing parts tree GMA0060 3x15mm flat head wrench bolt
GM60074 TTR transmission motor mount parts tree GMA0082 2x6mm wrench bolt

GM60075 GSO02 rear cantilever suspension parts tree GMA0092 2.5x6mm wrench bolt

GM60076 GSO02 side plate parts tree GMA0093 2.5x8mm wrench bolt

GM60077 GS02 shock hoop & body post parts tree GMA0094 2.5x10mm wrench bolt
GM60078 GS02 battery tray & cross member parts tree GMA0095 2.5x12mm wrench bolt
GM60079 SD shock parts tree GMA0109 3x30mm wrench bolt
GM60080A 32P 45T spur gear GMA0121 4x30mm wrench bolt

GM60081 GS02 frame side rails GMA0126 3x3mm socket set screw
GM60082 Rock slider & rear cage side parts tree GMA0127 3x4mm socket set screw
GM60083 Front tube bumper & Rear cage parts tree GMA0131 3x10mm socket set screw
GM60084 Universal shaft parts tree GMA0132 3x12mm socket set screw
GM60085 BOM exterior detail parts tree GMA0133 3x15mm socket set screw
GM60086 BOM clear body set GMA0144 4x15mm socket set screw
GM60087 Slipper disk 20x1.5mm (2) GMA0145 4x20mm socket set screw
GM60088 Slipper pad (2) GMAO0154 M3 nut

GM60089 Upper link M4x6.8x55mm (2) GMA0156 M3 nylon lock nut

GM60090 Lower link M4x6.8x80mm (2) GMA0157 M4 nylon lock nut

GM60091 Upper link M4x6.8x98mm (2) GMA0158 3mm washer

GM60092 Lower link M4x6.8x100mm (2) GMA0159 4mm washer

GM60093 5.8mm ball stud M3x5mm (5) GMA0160 2mm E-ring

GM60094 SD 90mm shock body (2) GMA0162 4mm E-ring

GM60095 SD 67mm shock body (2) GMA0163 Ball bearing 5x8x2.5mm
GM60096 Shock shaft 3.5x33.9mm (2) GMAO0165 Ball bearing 5x11x4mm
GM60097 Shock spring 15.2x61mm (2) GMA0167 Ball bearing 10x15x4mm
GM60098 Shock spring 16.2x36mm (2) GMA0169 P3 O-ring

GM60099 Panhard rod 86mm GMA0170 P5 O-ring

GM60100 GA44 steering rod set GMA0172 3x18mm round head wrench bolt
GM60101 Universal joint set GMAO0205 Ball bearing 8x12x3.5mm
GM60102 CVA drive coupler (2) GMA0210 4mm conical spring washer
GM60103 3x10mm Screw pin (4) GMA0211 3x18mm flat head wrench bolt
GM60104 Foam seal (2) GMA0212 7x1 O-ring

GM60105 BOM decal sheet GMA0213 S56 O-ring

GM60109 GA44 CVA kit

GM60110 CVA pin retaining ring (2)

GM60111 Input universal joint set

GM60112 Straight drive shaft 107mm (2)

GM60113 Transmission shaft 26mm

GM60114 Slipper shaft 46mm

GM60115 Transmission output front shaft 25mm

GM60116 Transmission output rear shaft 63mm
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